Zwick I Roell

Print date; 27.03.22

Test report

Customer : Be Group Oy Ab Alloy : 6063 T6
Order No. : 200009/7822 Tester . Juha Matintupa
POS : 30 Notes : P097000/lina Lehtovuori
Profile No. : 439 SP 30x20x1.5
Pre-load 2 MPa Speed in the yield range : 0.00025 1/s
Speed, Young's modulus : 5 MPa/s Test speed 0.008 1/s
Speed, yield point . 60 MPa/s
Test results:
E RpO.Z Rm  Asomm Amanual So COndUCt.(MS/m)
Legend No. GPa MPa MPa % %  mm?
7 | 1 |660217.2/12377] 95 | 90 |1633] 313
Series graph:
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Statistics:
Series E  Rpoz Rm  Asomm Amanual  So  Conduct.vs/m)
n=1 GPa MPa MPa % %  mm?
X | 66.0217.2/237.7) 95 | 9.0 |16.33 313
S - - - - - - -
VI[%]| - - - - - - -
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